RECYCLING ABLUTION WATER FOR
SUSTAINABLE LIVING IN ISLAMABAD

By
Naveed Igbal

Reg# 00000275602

Session 2018-22

Supervisor: Dr. Sher Jamal Khan

Institute of Environmental Sciences and Engineering (IESE)

School of Civil & Environmental Engineering (SCEE)
National University of Sciences and Technology (NUST)

Islamabad, Pakistan
2022



RECYCLING ABLUTION WATER FOR
SUSTAINABLE LIVING IN ISLAMABAD

By
Naveed Igbal

Regn Number

00000275602

A thesis submitted in partial fulfillment of the requirements for the degree
of

Masters of Science
in

Environmental Engineering

Institute of Environmental Sciences and Engineering (IESE)
School of Civil & Environmental Engineering (SCEE)
National University of Sciences and Technology (NUST)
[...]
7.45 8.2 6.7 1.06
Total dissolved mg/L
solids
456.25 483 429.5| 37.83
Sodium mg/L
42.76 55.52 30| 18.04
Chloride mg/L
325 45 20| 17.67
Sulfate mg/L
25 35 15| 14.14

22|




COD mg/L
30 39 27 | 63.63
Total Coliforms MPN/100ml
55 70 40| 21.21
Flouride mg/L
0.525 0.6 0.45 0.10
TSS mg/L
60 80 40 | 28.28
Turbidity NTU
37 42 32 7.07
EC (uS/cm)
795.25 940.5 650 | 205.41

Table 7 Characterization of Ablution Water from Large Category Mosques

Parameters Units Average | Maximum | Minimum | Standard
Deviation
H

P 6.985 7.43 6.54 0.63
Total dissolved mg/L

solids 458 475 441 24.04
Sodium mg/L 305 40 21| 13.43
Chloride mg/L 32 41 23| 1272
Sulfate mg/L 30 39 21| 12.72
COD mg/L 40 60 20.1| 43.84
Total Coliforms MPN/100ml 5138 62.54 4022 | 15.78
Fluoride mg/L 0.43 0.54 032| 015
TSS mg/L 55 90 20 | 49.49
Turbidity NTU 46.3 62.6 30| 23.05
EC (uS/cm) 692.73 965.25 420.21 | 385.40

23|




4.3 pH of Ablution Water
The pH of ablution water in small category mosques was within the prescribed limits as provided in
quality Criteria for Irrigation Reuse of Wastewater. Lowest value of pH was 6.45 from Al Kousar

mosque and highest value was 7.5 from Al Firdous mosque.

10
8
E 6
4
2
0
y & 00@0\«2\0@&\,0@?(;00&20 %S,e\i ‘11&@;\&0&%@5&@7@\@&1@&0 Qp&i ?&${ﬁi§§®$ 7’&1 &%@:&&;&z i@\m
S s béq} < RN o QOQ';@ & » & & @»\& o
< Mosques < @é\
s pH e Minimum Waste Water Ruse Standard for Oman

Figure 3 pH of Ablution Water

4.4 Electrical Conductivity

The electrical conductivity of ablution water in small category mosques was within the prescribed
limits as provided in quality Criteria for Irrigation Reuse of Wastewater. Lowest value of EC was
749.3 uS/cm from Faroog e Azam mosque and highest value was 1129 uS/cm from Khalid Bin

Waleed mosque.

2500
~ 2000
B
S 1500
%]
£ 1000
]
R AR AR RRRRRRARANRE
0
S Q> &L PP EEDD SR SRR S
S D Q& & P P & S P IS N
TP ITITFT LTI FT I P& F I
® < N » » \Q\ A \0& 0 2 N\ LN~ X NS
Voo v L
&
Mosques

 EC e \\/aste Water Ruse Standard for Oman

Figure 4 Electrical Conductivity of Ablution Water

2a |



4.5 Turbidity

The turbidity of ablution water was exceeding the prescribed limits due to the present of soap and dust
and soil particles. Lowest value of turbidity was 32 mg/l from Al Firgous mosque and highest value

was 49 mg/l from Noorani mosque.

60
50
40
o)
= 30
Z
20
10
0
T S G T P S S SR S SR N N .
QO? QQ%Q 0“}' Ob' 000' q;{v \QS\\(\) .&bo @’bb @& ({\&b \r:,\ °0® V:\)Q}Q %Q':” 2}\@ 6@? é\‘bQ &bb &QJQ’ ‘Q\)
\(\0 O K:z‘ N Q‘b‘ (N \Q\ N > .\QQ‘ (2 \\b A o S \»\'b Q @
» S« Yo FESSIC & T W e
& X & <L >
< <? N
S
&
Mosques
== TURB =V aste Water Ruse Standard for Oman
Figure 4’ Turbidity of Ablution Water
4.6 Coliform

The Coliform of ablution water was exceeding the prescribed limits as provided in quality Criteria for
Irrigation Reuse of Wastewater. The main reason for highly rich coliform concentration was due to the
source that was ground water. Lowest value of Coliform was 51.38 MPN/100ml from Mujadadia

mosque and highest value was 70 MPN/100ml from Al Kausar mosque.

100
§ 80
> %0
S 20
0

S QPRSI X S JRY, &

2 > P (SN NN S NS
& & Q‘o%& o & & {y\q’ RS ERS & & W & %éQ £ &P 8
§& e R SN VS & < Q@«‘ QQ\ ¥
QO bqf Rt Q)’Zr s((\otb 00 &
<@ §
Mosques

mms COLIFORM e \VVaste Water Ruse Standard for Oman

Figure 5 Coliform in Ablution Water

25 |



4.7 Chemical Oxygen Demand (COD)

The Chemical oxygen demand (COD) of ablution water was within the prescribed limits as provided
in quality Criteria for Irrigation Reuse of Wastewater. Lowest value of COD was 30 mg/l from Farooq

Azam mosqgue and highest value was 110 mg/l from Al Kausar mosque.

COD

N Qg,‘” 3 (\gﬁ 0\&6 S & %’b‘ = & Q Q&b
&o*{boc’oboo'b\»*&&b@%@{bb\c}ooq’fz?’“? UGN
@oQV&Q;Q%\ \@\.Q‘V'{~V3’q§°~é°~’b@?’\
?} &\604&. é& @ Y} ®<¢ %%00 °’§’0 000:?4 ?} Q@Q Qg; %\\\\ % o Rt
2
&
B COD =—Waste Water Ruse Standard for Oman
Figure 6 COD of Ablution Water
4.8 Sodium

The sodium of ablution water was within the prescribed limits as provided in quality Criteria for
Irrigation Reuse of Wastewater. Lowest value of Na was 34.3 mg/l from Mujadidha mosque and
highest value was 52 mg/l from Kasur mosque.

250
200
= 150
5
£ 100
50
N EEEERERREERERRREREER R
: > S 2 & S Q> N D > NIRRT R4 2
0?0 {Z’& & ngJ SR o 600 fb&\ %g&' b?’b cj\%& 00& (@Q &{b Q&& '29\ 'b‘\\ @39 \ee’b X&b
ST L FEFE Y YV E FF W F & ’\Q’b$® »
AP v P F SN F e
& ¥ AN < )
<@ R e
>
{9
Mosques

B Na  ==1Vaste Water Ruse Standard for Oman

Figure 7 Sodium of Ablution Water

26 |



4.9 Magnesium
The Magnesium concentration of ablution water was within the prescribed limits as provided in
quality Criteria for Irrigation Reuse of Wastewater. Lowest value of Mg was 24 mg/l from Mujadidha

mosque and highest value was 39 mg/l from Noorani mosque.

160
140
120
100
80
60
40
EERRRRRERRRERRRRREREN
; ifniiRnEnil 0
R S . . < S 3 { > Q S - . .

& @Q\ %@\ % 009 & S @60\ %&\ bq’b c}q’& & @& & & a & ¢ & d w&% \Q'Q‘b &
ST LCFEIET T VNETLE VP EFT LSS S E N
» 04&.&Q®0?}\<¢ RS V'é&qg*}\ N Nat

S b'é N Do N O & » %\Q
@
&

mm Mg ——Waste Water Ruse Standard for Oman

Figure 8 Magnesium of Ablution Water
4.10 Fluorides

The fluoride of ablution water was within the prescribed limits as provided in quality Criteria for
Irrigation Reuse of Wastewater. Lowest value of Mg was 24 mg/l from Mujadidha mosque and highest

value was 39 mg/l from Noorani mosque.

1.2
1
0.8
0.6
0.4 I
ERRRRERERERRRERRRRERR
; [1 1
> D &5 2 2 S e N D Q> ST N - SRR S A3
& & & & FFE TS @q\’gb & \C}Q,@ R SIS &
ST L S FE Y FTIHIFFITE TS S E
%“4‘“‘@}<¢ RN ,SQ/;}OOQ»Y> éoqg,w@.@
()0 b’z Q %QO &0 < b%\
<® @ A
{5\

mm [ —Waste Water Ruse Standard for Oman

Figure 9 Fluorides of Ablution Water

27 |



4.11 Chlorides

The chloride of ablution water was within the prescribed limits as provided in quality Criteria for
Irrigation Reuse of Wastewater. Lowest value of Cl is was 10 mg/l from Mujadidha mosque and

highest value was 39 mg/l from Noorani mosque.

700
600
500
400
300
200
fF R FFPETIT I LTSNS LSS PTLY
&\\}o‘ ooﬂ%' Q\oc} \)QGQO Q}oo 6&9 \‘g&‘\ <¢ \&60 @rb @'b \®6 &\c} <190 QJV‘(\)%\{JZ? ?5}\&0 rb&l‘b \Q@[b \Qs}'b $&QJ V}\Q\}
» 0604&. Q’{} < Yo %%o 07‘}{0 ooQ N Qg‘? & @0 %\Q
& S >
N < RS
&
mm(ClL. —Waste Water Ruse Standard for Oman

Figure 10 Chlorides in Ablution Water
4.12 Sulphates

The sulphate of ablution water was within the prescribed limits as provided in quality Criteria for
Irrigation Reuse of Wastewater. Lowest value of sulfate was 05 mg/l from Mujadidha mosque and

highest value was 50 mg/l from Noorani mosque.

450
400
350
300
250
200
150
100
MW m E m N E m W om N om E om N o= Eom NN = =N
0{3’0 {b& %“Q} &oe’% 00}% \{;\’b ‘\“’é @0\}% @,&\\ &1\"9 b’z’b\ 5\'2’& °0®\ (\,’b& o""& @\ ¢ & e fb*\\ d fb&[b \Q/Q’b X&&b
FTEFITETITFE T T IFFITE TS ST
v Bosv b@@ LN & QOQ,\ &SF & E N &
@fb’
mm S04 —Waste Water Ruse Standard for Oman

Figure 11 Sulphate in Ablution Water

28 |



4.13 Total Suspended Solids (TSS)

As discussed the turbidity value was high in ablution water that’s why total suspended solids (TSS) of
ablution water were exceeding the prescribed limits as provided in quality Criteria for Irrigation Reuse
of Wastewater. Turbidity and TSS are directly related. The trend for the TSS removal was observed to
be the same as the turbidity. The lowest value of TSS was 80 mg/l from Farooq e Aazm mosque and
highest value was 125 mg/l from Imdadi mosque.

Mosques

m— TSS e \\Vaste Water Ruse Standard for Oman

Figure 12 TSS in Ablution Wate

29 |



4.14 Designing of the System Components

The ablution water recycling system includes site selection, pipework, treatment unit installation and
Commissioning. Figure 12’ shows the possible steps for ablution water treatment unit. It can be a
single step or a combination of three e.g. pre and post-treatment only depending on the on ablution

water composition.

Raw-grey water Main T Post- yyReuse
* Pre-treatment X ”| treatment | treatment 0

\ 4

»
r

Figure 12" Ablution water Recycling and Treatment Possible Steps and Tracks

The ablution water system for restricted non potable urban use consists of following units:

Flow Equalization and Aeration Tank
Sand Filtration

Granular Activated Carbon Filtration
Disinfection by Chlorine

o > w0 NP

Diversion and Piping System

4.15 Equalization Tank

The purpose of the equalization or settling tank is to collect grey water for a certain time and ensure
continuous flow to the treatment unit. It is necessary to provide adequate aeration and mixing to
prevent odors and solids deposition in equalization tank. Aeration can be provided using the coarse air
bubbles that generate enough turbulence to allow the mixing of the influent during the retention

period.

Based on the daily average and peak volumes collected, flows were determined and equalization tank

was designed based on criteria presented in Table 8 below:

30 |



Table 8 Specifications of equalization tank

Detention Time 1 day

Tank Dimensions 3.5'X 25 X2
Material Mild Steel gauge 18
Total Holding Capacity 115 Gallons
Minimum Operating Volume 15 Gallons
Networking Volume 100 Gallons

Coarse Air Bubbles 8 GPM

Turbulence Generator 100 GPH

For adequate mixing and aeration to prevent microbial activity, coarse air bubbles and in-depth
turbulence generator, used in aquariums, were used. Water was pumped to the treatment unit through a

centrifugal pump. (Figure 13)

Figure 13 Equalization Tank

4.16 Filter Vessels

For the main treatment through sand filter and Granular Activated Carbon (GAC) filter, the commercially
available FRP (Fiber reinforced plastic) vessels were used. The vessels were able to operate in two modes:
Forward wash and Backwash. During the forward wash, the incoming ablution water was sprayed over the filter
medium at fixed flow rates. The water after passing through the medium was collected through a strainer pipe
that allowed the upward movement of the water and filtered water was collected at top. During the backwashing
period, the water entered through the strainer tube at the bottom and moved in the upward direction at increased
flow rate to remove the clogged particles and moved out through the drain pipe and was discarded through the

main sewer line.

3 |



4.17 Sand Filtration

A vertical pressure rapid sand filter using sand medium was used for the separation of the Suspended

particles and to decrease the turbidity of the system, Figure 14

The specifications of the filter and operating conditions are shown in Table 9:

Table 9 Specifications of Filter Medium and operating

Media

Fine Silica Sand 0.2-0.25mm
Medium Silica Sand 0.45-0.75 mm
Gravel 2-3 mm

23 inches Bed depth
Supporting Gravel 12 inches
Operation

Freeboard 20% of bed
depth

Service Flow Rate 5 gpm/ sq ft
Backwash flow rate 15-20 gpm/sq.ft
Backwash bed expansion 20% of bed depth

Operation Mode

Semi-continuous

Driving force

Pressure

Media Replacement

2 years

4.18 Cartridge Filter

Figure 14 Sand Filter

Two cartridge Filters of size 5 and 1 micron were also placed after sand filter and carbon filter

respectively. The cartridges were added to increase the media life by preventing the mixing of any

media or suspended particles leaving with the effluent. The size of filters was 20" with 1.5" diameter.

4.19 Granular Activated Carbon
After passing through the Sand filer and the Cartridge Filter, the inlet water entered the GAC filter for

the removal of organic constituent. GAC was used to ensure that the disinfection process was not

affected due to the organic content shielding.

4.20 Overall Process Flow Diagram

The water is collected at the equalization tank from where the ablution water is pumped to the Sand

Filter for the suspended particles removal. The effluent enters the cartridge filter of 5 micron to

32|



prevent any media particle and further reduce the turbidity of the influent. After sand filtration, the
water passes through the carbon filter and then cartridge filter of 1 micron and enters the chlorination
tank. The dosing pump doses the chlorine concentration into the chlorination tank. The water passes
through the tank after the contact time of 30 minutes is pumped through the second pump to the
overhead storage. Both equalization tank and chlorination tank have been installed with level sensor
that start after the preset minimum height of water is reached. The storage tank is also installed with
the level sensor for the overflow condition that cuts off the filtration process after it is full to avoid the
water wastage. In case of flushing the stored water, the drain pipe is redirected to chlorination tank to
disinfect the water again for the storage. The product tank is connected with the level sensor to

disconnect the system after the maximum water level is reached.

Ablution
Water

Treated
water

P P P Dosing

1 1 Pump |NaoCl|
ample
e kel [ : |
[ et | |
.:I-. ! 5 3 Sample
Samgle et =i 2y

Flow Equalization Sand Filtration GAC Filtration Chlerination Tank
Tank

|Cartridge Filter 1|1 +———

Sample

Figure 15 Process Flow Diagram

For backwashing, the treated effluent is pumped to sand filter first where the flow is reversed. Now the
water enters from the riser pipe and then the clogged particles leave with the water to the drain. The
same procedure is followed with the GAC filter. The drain pipes are connected with the main
sewerage lines in case of cleaning or maintenance. The product tank is connected with the chlorine

tank to allow re-disinfection of water if stored longer than recommended.

33|



Figure 16 Process Flow Diagram

4.21 Turbidity Removal

Turbidity removal profile in Figure 17 shows the 80% removal by Sand Filtration alone for ablution

water sourcs. Cartridge Filter after sand filtration helped in removing the 10% turbidity.

3|



100% 81.18% 90.00% 94.41%
80%
60%
40%
20%
0%

62.409

Greywater Sand Filter Sand Filter + GAC Filter GAC Filter+
Cartridge 1 Cartridge 2

Figure 17 Turbidity removal profile

The system is capable of removing 95% turbidity and product less than 10 NTU, which is the required

standard.

4.22 Total Suspended Solids Removal
Turbidity and TSS are directly related. The trend for the TSS removal was observed to be the same as

the turbidity removal with overall 95% removal efficiency as shown in Figure 18

60 100%

>0 91.28% 93.26% 80%

= 40 0
., 77389 020 60%

7 20 40%

10 B =

Greywater Sand Filter Sand Filter + GAC Filter GAC Filter+
Cartridge 1 Cartridge 2

Overall Percent
Removal Efficiency

Figure 18 Total Suspended Solids Removal

35 |



4.23 COD Removal for Ablution water
The ablution water system effectively removed 80% of the initial COD for the ablution water as

shown in Figure 19.

120 100%
100 79% g
69% 80% &
— 80 =
% 60% —
- o
§ 40 0% §
3

0 /| 0%

Greywater Sand Filtration GAC Filtration

Figure 19 COD Removal for Ablution water

4.24 Sample Results Comparison
The physico-chemical treatment of ablution water reduced the contamination significantly. The value

of Turbidity, TSS and Total coliform came under prescribed limit after treatment. Results of Samples

before and after treatment is shown in table 10.

Table 10 Sample Results Comparison

Standard Value for

Parameter Unit Before Treatment | After Treatment Irrigation
TSS mg/L 58.5 19.9 30
COD mg/L 105 21.9 150
pH 7.41 7.92 6-9
Total Coliform MPN/100ml >50.00 NIL 2.2
Turbidity NTU 45 3.2 10
Residue chlorine mg/L Nil 0.42 -

36 |




Chapter 5

Conclusion and Recommendation

5.1 Conclusion

1.

5.

The daily water consumption due to ablution in the Islamabad mosques is about 5
L/Cap.day. As such, the monthly water consumption would range between 150 to 200
m3/month for each mosque.

Recycling and reuse of 150 to 200 m3/month from each mosque would be a commended
option in terms of conservation of natural resources and energy.

Ablution water is relatively clean and only a few parameters such as COD, TSS,
TURBIDITY and COLIFORM required treatment.

Sand Filter removes around 65-70% of TSS. When combined with Cartridge Filter, the
efficiency reaches 80%.

Up to 80% removal of COD values is achieved through the physical treatment of water.